
Material Test Report 
Heat Code: A-3394 An Ameri-Forge Group Company 

13770 Industrial Rd. Houston, TX 77015 

ISO 9001:2008 Certified Sales: (713) 868-4421 Fax: (713) 455-8366 
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present in lhis produd. it is yaur responsibility alone lo determine wheiher ;ouifaciiily is requirid lo submit a Toxic Releare lnventory Report under EPCRA Section 313. 

Po: 8671 1 Sales Order: 7 61 4 5 Line: 4 
ltem Code: 0303918100-CG20F 1 Qty Shipped: 5 
ltem Desc: FLG 18.00 0300 BL RF 
Supplier: MF RINGS Supplier Heat: A-3394 

Certification No.: 190439 

Certification Date: 9/20/2010 

Spec ASTM A105/A105M-(10)/ASME SA 105/SA 105M-(O8a) Section 11 Part A 

Element e w t )  Ladle Product EPCRA CASX 1 Element (%M) Ladle Product EPCRA CASil 
C Carbon 0.20 : Cr chromium 0.02 v' 7440-47-3 
M" ~anganese 0.88 J 7439-96-5 Mo ~ o l y b d e n u m  0.02 
P ~ h o s p h o r o ~ s  0.024 : V vanadlum 0.008 

S su lphur  0.009 : Cb columbium 0.005 
Si silicon 0.22 jC.E. 0.38 
CU Copper 0.01 4 7440-50-8 j CuNiCrMo 0.24 
Ni ~ l c k e l  0.02 4 7440-02-0 j CrMo 0.013 

Mechanlcal Tertlng 
Test Lab MF RINGS 
~ e ~ t  Bar size SACRIFICIAL PIECE j 
HBW 153 - 153 
Elg 1 % )  29.9 

ñA 1%) 59.5 
Tensile Specimen Size lin) 0.498 

Tensile lksil 74.7 
Yield iksi) 46.5 

Gauge Length 2 

Product compliant with and meets al1 requirements of ASTM AlOS/ASME SA105, latest edition. 
No Weld repair ~~rformed. Chemical ~nalysis results shown are actual. Forgings are capable of passing 
h~drostatic test compatible with the appropriate rating. Elongation taken from a round specimen. Al1 material 
supplied under this order is certified to be free of mercury contamination and no mercury bearing equipment was 
used in manufacturing, fabrication o r  testing. Yield strength was determined using the 0.2% offset method. 
No weld repair performed on this product. 

~ h i ~  repon i r  irsued in compliance with the requirements of ~ ~ 1 0 2 0 4  3.1 / ISO 10474 3 1 . b  Nicholas Tepovich - Metallurgic Lab Manager 


